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Hardline Laboratory Report No. HLB0447A/2021
Page = i of 3
Date : DEC. 01, 2021

b o

The following merchandise was submitted and identified by the applicant as:
Product Description: ~ $-150 Twist-to-Break Nylon Cable Tie

Sg‘ le/Item No.: S-150

Manufacturer/Vendor: wMICAL CORPORATION

Country of Origin: Taiwan

We have tested the submitted sample as requested and the following results were obtained:
Test Requested: Refer to ANSI/UL 62275:2010 Clause 6.2 loop tensile strength for cable ties

Test Method & Result: --—-See following sheet(s)---

Date of Receipt: Nov. 22, 2021
Testing Period: Nov. 22, 2021 ~ Nov. 30, 2021

wan Ltd.

Sturm Su
Asst. Manager
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Test Method:

(a). Secure the sample on the testing machine. (See photo B)
(b). Apply an increasing upward force to the sample until
"'?c). Record the max. force and any findings,
d). Testing Machine: INSTRON 5581, Rate: 25 mm/min.
(e). Diameter: @ 20 mm

(). Environment temperature: (23 + 5YC i Humidity: (S0  10)%R.H.

T wems D

it is damaged.

Test Result:
Sampie Max. force Ch.e nt declare Remark
Requirement force
S-150 Twist-to-Break The sample was damaged after testing.
Nylon Cable Tie 10.98 kgf 8 kef (See photo C)
Note:

The content of this report is invalid if it is not presented as the entire report.

This docurnent s issued by the Company subject to its Ganeral Condilons of Service printed overleat, available or raquest ot accessitie at s i 35 o fc ot S-Co0i 001, and, for eletran fomat
dogumants, ssbject fo Tarms and Condiions for Electranic Dacuments at Utp. /e sge com.waTamme. and-Condiions, Atlenton i drawn to the Imitatken of fiability, indemnificaion and jurisdictian issuas defined
Inarale. Any holder o this documant iz advised that infomatlan contained hereon reflects the Company's fndings 21 the tima of Hs Intervantion anly and within the Lmis of dient’s instruction, i any, The Company's
S0l responsibifty is to 5 Client ang this document does not exonersia parties 1o 2 lransaction fram exerelsing all their rights and bfigalions under the frarsaction documents. This documant cannol be raproduced,
Excaptin full, withut prlor writian approval of the Company. Any unaulhotized ataration, Torgery or falzification of the contant or appearance of this document is uniawil and affenders may be prosecuted ko the fuliest
port tefer only 1o the samplafs} tested,
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— Picture(s) —

A

ppeance of the sample

Photo B: Test setup

Photo C: After testing —
---End of Report»--

This document is issued by the Company subject Io its Ganeral Conditions of Servica printed averleal, avallable on request ar accassibla att v _awe w5 con ba T inaa e Wy anid, [nrl e!eF:tronic format
docugmms, subfiect o Terms and Conditions for Electronic Documents at nilp www < comta Tere-andk-Coaditaan, Atlantian |s drawn fo the limitation of Hiabiliy, indemnification and jt_mst?ncbon issues deﬁned.
therein. Any heider of Ihis document Is acivised that informalion conialned hereon reflacts Ihe Company's findings al the time of its intarventicn anly and within the imits of client’s instruction, # any. The Company's
sole raspansibikty Is to Its Client and this document does not exonarate parties fo a Iransaction irom exarcising all ther rights and obligations under the transaction documants, This desument cannol be repraguced,
except In full, without prior written approval of the Gompany. Any unaulhorized allesation, forgery or falsification of the content o appearance of this document is unlawful and offenders may be prosacuted to the fullest
exlent of the Law. Unless otarwise stated the nesults sShown in this lest faport refer only to the sampla(s) tested.
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TEST REPORT

Report No. : HLB0442A/202!
Hardline Laboratory oy ! A
Date : DEC. 01, 2021

The following merchandise was submitted and identified by the applicant as:

Product Description: ~ S-102 Twist-to-Break Nylon Cable Tie

Style/Item No.. S-102
Manufacturer/Vendor: (Meniiine CHEMICAL CORPORATION

Country of Origin: Taiwan

We have tested the submitted sample as requested and the following results were obtained:
Test Requested: Refer to ANSI/UL 62275:2010 Clause 6.2 loop tensile strength for cable ties

Test Method & Result: ---Sce following sheet(s)---

Date of Receipt: Nov. 22, 2021
Testing Period: Nov. 22, 2021 ~ Nov. 30, 2021
Signed for and on b
: an Ltd.
Sturm Su
Asst. Manager
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TEST REPORT
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Page : 2 of 3
Test Method:

(a). Secure the sample on the testing machine. (See photo B)

(b). Apply an increasing upward force to the sample until it is damaged.
(c). Record the max. force and any findings.

(d). Testing Machine: INSTRON 5581, Rate: 25 mm/min.

(e). Diameter: @ 9.5 mm

(D). Environment temperature; (23 * 5)C : Humidity: (50 £ 10)%R.H.

Test Result:
Sample Max. force Ch_e nt declare Remark
Requirement force
S-102 Twist-to-Break The sample was damaged after testing.
Nylon Cable Tie 11.83 kef B kgf (See photo C)

Note; The content of this report is invalid if it is not presented as the entire report,

This documentis lssuad by the Company sublect o its Genaral Condiions of Servics peinted overleal, avalable on faquest or accasslble at it : vww . nom.Iwbume, Jpuic.s e and, for electronic format
documents, subject lo Terms and Condllions for Electraniz Documents 21 Il P, gy o lan Fstm, anel Coteistes, Anlion i deawn Lo the kmikation of fability, indemnificalion and Jurisdiction lssues defined
thergin. Any hoidar of this document Is acvised that Information conlained hereon reflects the Company's Tindings at Lhe ire of Its Intarvanlicn only and within the limils of cliant’s Instruction, f any. The Company's
Sola responsibiity I3 to s Chiant and this document does no! axonerate partiac 1o a transaction from exercising alf ther cighs and abligalions under tha transacion documsnts, This dotument cannal be .r‘apr?‘dur:ug. i
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— Picture(s) —

Photo B: Test setup

he sample
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Photo C: After testing

---End of Report---
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Date : NOV, 30, 202]
The following merchandise was submitted and identified by the applicant as;
Product Description: ~ S-150 Twist-to-Break Nylon Cable Tie

Style/Item No.: S-150
Manufacturer/Vendor: iR il -\ (1CAL CORPORATION
Country of Origin: Taiwan

We have tested the submitted sample as requested and the following results were obtained:
Test Requested: Refer to JEC 62275:2019 Clause 6.2.1 loop tensile strength for cable ties

Test Method & Result: ---See following sheet(s)---

Date of Receipt: Nov. 22, 2021
Testing Period: Nov. 22, 2021 ~ Nov. 30, 2021

Sturm Su
Asst Manager

This document s issued! by the Company subjact fo lts Genaral Condiicns of Servioe printad overlaat, avallabie or raquest or Bceassltle al /Iy _aww ; «0 fa fens w0 T2 L -and, for slecteonic famt
dowpems, sublact b Terme and Condlfions for Elsctronlc Documents at hitp Muww se com. v Tormig and-¢otsitn<, Atiention I drawn (o tha Emitalion of fabliity, inderanification and junsdicion ssues dofinad
Wrain, Any halder of this document ls advisad that informalon containad heraon reflacts the Company's fiuding aL the fime of s Intarveniéon anly and within the limis of cllents Insiruction, f . The Conyry §

Sols responsibilty s o ls Cllent and tis dacument does not exonarata pasties $ a ransaelian from axaroising al helr dights and obdigations undar the transaction documants, This ducumanl 6L b2 repras.
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TEST REPORT

Hardline Laboratory Report No. ©  HLB0315A/2021
Page : 2 of 3
Test Method:

(a). Secure the sample on the testing machine. (See photo B)
(b). Apply an increasing upward force to the sample until it is damaged,

(€™Record the max. force andl‘any findings.
(d). Testing Machine: INSTRON 5581, Rate: 25 mm/min.

(). Diameter: @ 20 mm
(D). Environment temperature: (23 + 5)C ; Humidity: (50 + 10)%R.H.

Test Resuli:
Sample Max. force Cli_e nt Declare Remark
Requirement Force
8-150 Twist-to-Break The sample was damaged after testing.
Nylon Cable Tie 12.36 kef 8kef (See photo C)

Note: The content of this report is invalid if it is not presented as the entire report.

This document s issued by the Company sutjact o Its General Candibions of Service printed overea, avallable on requast or sccassible at htte iwww 59320 b Terma-agio-Canabiens and, for efectronic format

documens, subject & Tarms and Condilions for Electronic Doctiments at oy e Sgs.cain wTars, and-Coidins, Aention is drawn fo the imitation of Tabilty, idemnificatio and jusisdiction issuas defined
iy fowor of Ui documant s aivised it nformtion contane hereon reflects e Compary's fidings atfhe U of s ncvention orly and within h s of chents Instrcton, . The ey
$ole responsibity fs fo Its Client and this dogument does nat exonerate partias t a transaction from exareising all Heir rights and obligatiens under the Fransacton documents. This document cannot be n!prmiuc’eII "
exceptin Iull, without prior written apprava of the Company. Any unautherized attaraion, fargery or falsification of the contant or appearanca of this documentis umiawlul and offenders may be proseculid fo the fulle
€xtant of the law. Unless otherwise stated the resulls shown In thie test raport refer only to the sampie{s} tested.
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TEST REPORT
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Hardline Laboratory
Page : 3 of 3

— Picture(s) —

Photo B: Test setup

Photo C: After testing -—
--—-End of Report---

This document is Issue i .
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TEST REPORT
Hardline Laboratory Report No. © HLBO311A/2021

Page ! I of 3

Date : NOV. 30, 2021
The following merchandise was submitted and identified by the applicant as:

Product Description; M-300 Twist-to-Break Nylon Cable Tie

Style/Item No.: M-300
Magufacturer/Vendor: < swuuiuegll®.CHHEMICAL CORPORATION
Country of Origin; Taiwan

We have tested the submitted sample as requested and the following results were obtained:
Test Requested: Refer to IEC 62275:2019 Clause 6.2.1 loop tensile strength for cable ties

Test Method & Result: ---See following sheet(s)---

Date of Receipt: Nov. 22, 2021
Testing Period: Nov. 22, 2021 ~ Nov. 30, 2021
Signad for and on bHF
W.f'bqan Ltd.
Sturm Su
Asst. Manager
This document s igsyag

by the Company subject %o i it - ;
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TEST REPORT

Hardline Laboratory Report No. ©  HLBO0311A/2021
Page : 2 of 3
Test Method:

(). Secure the sample on the testing machine. (See photo B)

(b). Apply an increasing upward force to the sample until it is damaged.
(€). Record the max, force and any. findings,

(d). Testing Machine: INSTRON 5581, Rate: 25 mm/min.

{¢). Diameter: 38 mm

(D. Environment temperature: (23 * 5)C ; Humidity: (50 + 10)%R.H

Test Result:
Sample Max. force Ch-e nt Declare Remark
Requirement Force
M-300 Twist-to-Break The sample was damaged after testing.
Nylon Cable Tie | 2544 kef 22 kef (See photo C)

Note: The content of this report is invalid if it is not presented as the entire report.

This document s issued by the Company sublect to Iis General Canditions of Sarvice printed overleat, available on request or accassible at %5 sz 350 0 b w2 and, for electienic format
documants, subjact to Terms and Canditions for Electroric Documents at Bip e OO T2 -aegDordn uns, Altenlion Is drawn o the Fmilation of fabilty, Indemnification and jurisdiction issues defined
thersin. Any holdar of this document is advisad that nformstion comtaingd horson refiects the Company's fikfings at the time of s intarvantian only and within the [imits of clent's instruction, if any. The Compary's
sale responsitiity is to its Cliant and this document does not exonersle parties o a transaction fiom exercising il their rights and obligations under the ransaction documants, This document cannat ba raproduced,

excaplin hull, without prior writien approval of the Company, Any unauthorized alteration, ificat awlul and offenders may be proseculed to he fultest
. g , forgery or falsification of the content or appearance of this document is uniawful and offenders may be pro;
exiant of the Law. Undsss otherwise: stated the results shown in this tet report refer only to the sample(s) teslad.

HEWHEMGE/IE I XN D E v amn #aT wr nAnosas masn am—a * mnA fmn nnas mae




_ TEST REPORT
Hardline Laboratory Report No. :  HLBO311A/2021
Page 4 3 of 3

— Picture(s) —

A: Appearance

Photo B: Test setup

REEL Py 2o
IR

-«-End of Report---

This document s issued by the Company subject 0 1is General Condli ' i accessi ’
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Date : DEC. 01, 2021
The following merchandise was submitted and identified by the applicant as:
Product Description: =~ M-300 Twist-to-Break Nylon Cable Tie
Style/Item No.: M-300
Manufacturer/Vend o= SNSMINSNIEINNS =\ 1C AL CORPORATION
Country of Origin; Taiwan

We have tested the submitted sample as requested and the following results were obtained:
Test Requested: Refer to ANSI/UL 62275;2010 Clause 6.2 loop tensile strength for cable ties

Test Method & Result: ---See following sheet(s)---

Datf_: of Receipt: Nov, 22, 2021
Testing Period: Nov. 22, 2021 ~ Nov. 30, 2021

Slgned for and on b

Sturm Su
Asst. Manager

ThiSdDCumm!BlssuedbyﬂieCompany subi - . i
jact to its Ganeral Conditions of Service printed o accessi hits W 5g
documents, subject & Terms and Conditions for Electronic Documents at hitp: bl T s el -

therein, Any holdar of this document g advisad that informiation contained

S Tt TerenndOn oo and, lor electronic format
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i : hesegn " . ) L on if any. T "

sols responebitty ¢ 4o s Clen! a o g b b ltJD areﬁeclsﬂw Company's findings at the time of ils intervention only and within the limits of cllenf's insiruction, if any. The Compary’

ion from exarcising all their rights and obligations under the ion it ts. This d cannat be reproduced
axeapt in full, without prinr written rovad of the 7 :
exfontof the law. Unlegs omarwis?gtated the re: e S adborzed aerar,kry

ey o falsification of the content or appearance of this o tis unlawful and ofienders may be prosscuted 1o the tilest
Sults shown [n this test report refer only o the sample{s) tested,
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Hardline Laboratory
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Test Method:
(a). Secure the sample on the testing machine. (See photo B)

(b). Apply an increasing upward force to the sample until it is damaged.
(). Record the max. force and any findings. Rkl
(d). Testing Machine: INSTRON 5581, Rate: 25 mm/min.

(e). Diameter: & 38 mm
(f). Environment temperature: (23 * 5)°C s Humidity: (50 + 10)%R.H.

Test Result:
Sample Max. force Cl|_c nt declare Remark
Requirement force
M-300 Twist-to-Break The sample was damaged after testing.
Nylon Cable Tie 280k 22 ket (See photo C)

Note: The content of this report is invalid if it is not presented as the entire report.

:lo..__d“ um.:;‘i.s ey ;.,(.::;nx subject tn s General Condilions of Service printed ovedeal, avallable on requesl or accessible af alipy " At 4 . Fo4 LU Sl 2 and, for eleciranic format
thorein. Ay hokder of 1 docoment s & ?;'::f’fhm"“’ Documents at i s g ooin s Torms-a G, Allention Is chawn lo he fimiation of ety indemiiicaton and jurisdicgon fssuss defined
sole responsibilty s 1o s Chent and this dacumens 3 ;;:“3""" contained hereon reflects the Company's findings a he tma of it Intervention onfy and within the fimits of clent’s instruction,  any. The Company's
exceptin full,withaet prior wrtten appmallo{ i 65 Not exonterata parties 0 a iransaction from exercising all nelr rights and vhligalions under the transaction documents. This document canaot be rapraduced.
extént of tha law. Unlsss otherwise stated i Campany. Any unauthorized aleralion, forgery or talification of the content or appearance of this document s unlawiul ard affenders may ba proseculed fo th fullest
the: rasulis shown u. this tes! report refir only to the sample(s} tested.
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— Pictare(s) —
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Photo A: Appeara
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nce of the sample Photo B: Test setup

o

---End of Report---



TEST REPORT
3 444A/2021
Hardline Laboratory Report No. : HLBO444A

Page : 1 of 3

Date - DEC. 01, 2021
The following merchandise was submitted and identified by the applicant as:

Product Description: ~ L-504 Twist-to-Break Nylon Cable Tie
Style/Item No.: L-504

Manufacturer/Vendor: i NuiNSSSSRIReC 1 EMICAL CORPORATION

Country of Qrigin: Taiwan

We have tested the submitted sample as requested and the following results were obtained:
Test Requested: Refer to ANSI/UL 62275:2010 Clause 6.2 loop tensile strength for cable ties

Test Method & Result: ---See following sheet(s)—-

Date of Receipt: Nov. 22, 2021

Testing Period: Nov. 22, 2021 ~ Nov. 30, 2021




TEST REPORT
Hardline Laboratory Report No. :  HLBO0444A/202
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Test Method:
(a). Secure the sample on the testing machine. (See photo B)
(b). Apply an increasing upward force to the sample until it is damaged.
(). Record the max. force and any findings.
(d). Testing Machine; INSTRON 5581, Rate: 25 mm/min.
(e). Diameter: @ 38 mm
(D. Environment temperature: (23 % 5)C : Humidity: (50 + 10)%R.H.

Test Result:
Sample Max. force Cli.e nt declare Remark
Requirement force
L-504 Twist-to-Break The sample was damaged after testing.
Nylon Cable Tie 73.12 kef >4 ket (See photo C)

Note: The content of this report is invalid if it is not presented as the entire report.

"his document is lssued by ihe Company subject to its General Condiions of Service printad overleal, avallabie on request of accassible 8l ra st »g. 7or i lafme, it wadse, and, for alsclronic format
locuments, subject 10 Terms and Condilans for Electronic Documants at 1t Hasange g com, I tarme sng Cortins, Aention s deawn to the Imitation of fiability, indemnlfication and jurlsdiction issues deianaq
yore . Aty iokiar o this document s advised Ihat information contalned hereor feflents i Gompany's fndings al the lime of s intervanfion only and withn the Ymits of client's Instructio, if any, The Company s
ole responiityiy s 0 is Cliant and Ihis documont doas not sxonerate partis 1o traneaction from exercising il thelr rights and obligatians under the ransaction docyments. This decument cannot be reptodueed,
eaptn fll, wihout prior witen approvalof the Company, Any unautharized alteration, forgery o falsHfcation of the corflant o appearancs of tis documant is unlawlut and offenders mey be prosecuted to the fullest
ianlof the law, Unless otherwise stajad thg resulls shown in this test reporl rofer anly to the sample{s) testad.
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— Picture(s) —

e A e

of the sample

Photo B: Test setup

I

---End of Report---

This i oy '
dmﬂ;c:g:?ug?eﬁ‘ﬁeh:n:gn%o cmglz%sr:b;adéloeéﬁuﬁemm Condifons of Service printsd overteat, avaitable on requast or accessibie at ! un e @ rrr T 0n a0 o T L s and, for electronic format
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sl responsibily i 0 s Chant ang s comument doss p -1 - "0 Pareon relecs ine Campany's fiaings a he fine o s nfervention only and witin he lmils ofcients insrucion, i 2ny. The Company's
xceptinful, withosk pdor witisn appreval of e Co "ﬂt:nmﬂel’ate parlies fo 3 transaction froms exsrcising alt their rghts and abigations under the transactian documenls, This docurment eannat be repraduced,
SXienlof the law, Urlass othenwiza stated P Aty unauthorized alleralion, forgeny of falsification of the cantent or appearanca of this dacument is untawful and offanders may be proszeuted fo the fulest

2 results shown T this test report refer only to the samplats) tested,

METERE(MLAERE)Z LB 1271 +896 (02) 22993279 f+886 (02) 2299.2620

SO Tammi, 4 i) SRR P
‘_ll No.127, WuKung Road, (New Taipei Industrial Park) Wku District, New Taipei City, Taiwan AR




TEST REPORT
Report No. HLBO0O314A/202!

Page * i of 3
Date - NOV. 30, 2021

The following merchandise was submitted and identified by the applicant as:

Product Description: ~ M-200 Twist-to-Break Nylon Cable Tie
Style/Item No.: M-200

Manufacturer/Vendor: YRR CHEMICAL CORPORATION

Country of Origin: Taiwan

Hardiine Laboratory

We have tested the submitted sample as requested and the following results were obtained:
Test Requested: Refer to IEC 62275:2019 Clause 6.2.1 loop tensile strength for cable ties

Test Method & Result: ---See following sheet(s)---

Date of Receipt: Nov. 22, 2021
Testing Period: Nov. 22, 2021 ~ Nov. 30, 2021

Asst. Manager

Ths document 13 lssued by the Company subisct t It (lanaral Faninians -



TEST REPORT

Hardline Laboratory Report No. ©  HLB0314A/2021
Page : 2 of 13
Test Method:

(a). Secure the sample on the testing machine. (See photo B)
(b). Apply an increasing upward force to the sample until it is damaged.
(c). Record the max. force and any findings.

(d). Testing Machine: INSTRON 5581, Rate: 25 mm/min.

(e). Diameter: @ 20 mm
(). Environment temperature: (23 + 5)°C 3 Humidity: (50 £ [0)%R. H.

Test Resylt:
Sample Max. force C“.em Declare Remark
Requirement Force
M-200 Twist-to-Break The sample was damaged after testing.
Nylon Cable Tie 23.80 kef 2ieh (See photo C)

Note: The content of this report is invalid if it is not presented as the entire report.

mm'd&nrmmmmezgoMWwﬁ oo prnted ovedaat avallatie on request of essibie @l 3 naa i oy ORI T and,foreleldl'ﬂ‘licdfu:[n:;
tharain, Any hokdor of this documentis sdvissd " o WO 82 Ty £ 1 Aliontion ks rawn 10 the Enitation of Babity, indenfiation and jurisdictan issues defined
Sle kcunciie e o oIS Sclisnd thal INRTAioN COnMEnad NETR0N feASet the Posminers. ot . AICAON 5 dr2Wn ¥ the itation of labity, inderm urisdicion issuas demne
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— Picture(s) —
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Photo A: Ap ce of the sample Photo B: Test setup
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Photo C: After testing

---End of Report---
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Date - NOV. 30, 2021

The following merchandise was submitted and identified by the applicant as:
Product Description: ~ L-504 Twist-to-Break Nylon Cable Tie
Style/Item No.: L-504

Manufacturer/Vendor:  MRESENSRRNNE. | =MICAL CORPORATION

Country of Origin: Taiwan

We have tested the submitted sample as requested and the following results were obtained:
Test Requested: Refer to IEC 62275:2019 Clause 6.2.1 loop tensile strength for cable ties

Test Method & Result: ---See following sheet(s)-—-
Date of Receipt: Nov. 22, 2021

Testing Period: Nov. 22, 2021 ~ Nov. 30, 2021

Signed for and on bfkd
a

Sturm Su
Asst. Manager
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TEST REPORT
Hardline Laboratory Report No. ¢ HLBO0312A/202!
Page : 2 of 3
Test Method:

(a). Secure the sample on the testing machine, (See photo B)

(b). Apply an increasing upward force to the sample until it is damaged.
(c). Record the max. force and any findings. -

(d). Testing Machine: INSTRON 5581, Rate: 25 mm/min.

(e). Diameter: @ 38 mm
(f). Environment temperature: (23 * 5)C : Humidity: (50 = 10)%R.H

Test Result:
Sample Max. force C11.e prbeciare Remark
Requirement Force
L-504 Twist-to-Break The sample was damaged after testing.
Nylon Cable Tie | 482 kef 54 kef (See photo C)

Note; The content of this report is invalid if it is not presented as the entire report.

This document Is lssuad by the

documents, subiaci fo 1o Company subjac! iy its Genera Conditions of Servica
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S0l raammetns ) 1S G00UMent s adised that nformstinn et £ R 5.0, Tt a0 Coniions, Attantion e draum rLE Eoabeiins s NaRED e oo s o and, for alackun formel
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Page *

— Picture(s) —

HLBO0312A/2021
3 of 3

Photo A: Appearance ofthe sample

Photo B: Test setup
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Photo C After testmg

---End of Report---
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TEST REPORT Report No. ©  HLB0445A/2021

Page * 1 of 3
Date : DEC. 01, 2021

Hardline Laboratory

—

The following merchandise was submitted and identified by the applicant as:
Product Description: ~ L-360 Twist-to-Break Nylon Cable Tie

Style/Item No.: L-360

Manufacturer/Vendor; <RSI | | EMICAL CORPORATION
Country of Qrigin: Taiwan

We have tested the submitted sample as requested and the following results were obtained:
Test Requested: Refer to ANSI/UL 62275:2010 Clause 6.2 loop tensile strength for cable ties

Test Method & Result: -—--See following sheet(s)---

Date of Receipt: Nov. 22, 2021
Testing Period: Nov. 22, 2021 ~ Nov. 30, 2021

Signed for and on bHRS

A

Sturm Su
Asst. Manager

This document s lasued by the " )
documents, subject o str;s an%o &‘f%'?:’ffn”s"ﬁ? o oeneralCondions of Sarvo prined ovetst

@ . available on request of accessible B H1tp i yww So3.00m W Tems-aia Carter . and, for electronic format
Wetein, Any holdorof I document s s s - DOCUTENLS at i3 bt S Lo Tormis. a0 Condiion. Altenton s daw 1y B b o B LE(M-20 Lot and,

; ‘ that infanm:atio : e imvitation of liability, indemnification and jurisdiction issues defined
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A r . i

e mz,s,:o ten approval of e Company. Ay unauthorizag alafion forgay o1t ng ahts and abligations under the transaction documents. This documant cannal ba reproduced,
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TEST REPORT

Hardline Laboratory i S S Report No. :  HLB0445A/202]
Page . 2 Of 3

Test Method:

(a). Secure the sample on the testing machine. (See photo B)

(b). Apply an increasing upward force to the sample until it is damaged.

(c¢). Record the max. force and any findings.

(d). Testing Machine: INSTRON 5581, Rate: 25 mm/min.

(e). Diameter: @ 38 mm

(f). Environment temperature: (23 + 5)°C ; Humidity: (50 + 10)%R.H.
Test Result:

Sample Max. force Cli_e ntidectare Remark
Requirement force
L-360 Twist-to-Break The sample was damaged after testing.
Nylon Cable Tie 7258 kgt 54 kef {(See photo C)

Note: The content of this report is invalid if it is not presented as the entire repoit.

This document i lssued by the Company subjec! lo its General Conditions of Service printed averloal, availabie on request of accessible at mits . v 737007 by [grn-s e and, for electronic ot

mmn. subject lo Terms ang Condiions for Electronic Docurments 2t .ﬁ,ﬁw.v.sgs.mn.:w-‘:-;ei-y__ﬂu-suna-:.r:?c. Attenlon i drawn to e limitaton of fabifty, indemnification and jurisdicton issves defined

sole rupomm' - m&f °Lﬂl1£s document is advised that Infonnalion contained hereon raflects the Company's findings at the ime of Hs intervantion only and within Ihe limits of cient’s nsiructin, f any. The Company’s

el W';I s ?v'ﬂhmr:n and this document does ot exenerate parties t a transaction from exercising ail their rights and obligations under the fransaction documents. This document cannol be reproguced,

€x1ont f he [, Lnloss o orove of the Company. Any unautorized aheralion, forgery oftasiication of th conient or appearance of this document s unfawlul and offenders may be proseculed [0 tha fullst
3 ofherwise stated the results shown in this test report refer only to the sampla(s) fesied.
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TEST REPORT

Hardline Laboratory Report No. :  HLBO0445A/202]
Page : 3 of 3

— Picture(s)

B ey e S
- i . .

Photo e of the Photo B: Test setup

---End of Report---
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Date : DEC. 01, 2021
The following merchandise was submitted and identified by the applicant as:

Product Description: ~ M-200 Twist-to-Break Nylon Cable Tie
Style/Item No.: M-200

Manufacturer/Vendor; (gl CHEMICAL CORPORATION

Country of Origin: Taiwan

We have tested the submitted sample as requested and the following results were obtained:
Test Requested: Refer to ANSI/UL 62275:2010 Clause 6.2 loop tensile strength for cable ties

Test Method & Result: ---See following sheet(s)---

Date of Receipt: Nov. 22, 2021
Testing Period: Nowv. 22, 2021 ~ Nov. 30, 2021

Signed for and on b

Sturm Su
Asst. Manager

Ths document i ssued by the Company subject [0 its General Conditions of Service printad ovarieat, availabls on requestor accessible al ™y . 73312 %o 1 *ua- . - 3nd, for electioni; furmal
documents, subject fo 'I'en!:-ss and Cogltfi‘l):ons #:: Elesironic Documents at bilp, v ;f.ia comby Terme ont-Gund r?i‘ Atigntian is drawn to the limitation of fiabilty, ipdemn!ﬁca'ﬁqn and jurisdiction *550905 deﬁneds
thareiri, Any hokder of this de 't advised that information contained heron refiects the Company’s findings at tha tima of its intarventian only and within the iimits of clienfs inslructos, i any. T um%muged
solo raspansibilty ks to is Client and this document does not axanarate pariies to a {ransaction from exercising all hair righls and obiigations under tha transaclion documents. This document cannot be remum e
excapl infull, without prior wriien approval of the Company. Any unauthorized alieraion, forgery o falsification of the cordent or appeararice of this docutnent s unfawhl and offerders may be prasecuted to the
extent of the law. Unlass olharwise stated the results shown in this test raport refer only to the Sample(s) tested.

t amma mAm. £ AAs AR AN O



|
<
TEST REPORT
Hardline Laboratory Report No. © HLB0446A/2021
Page : 2 of 3
Test Method:
(a). Secure the sample on the testing machine. (See photo B)
(b). Apply an increasing upward force to the sample until it is damaged.
(c). Record the max. force and any findings.
{d). Testing Machine: INSTRON 5581, Rate: 25 mm/min.
(e). Diameter: @ 20 mm
(f). Environment temperature: (23 * 5)°C ; Humidity: (50 £ 10)%R.H.

Test.‘Rauit: S gaatd

Sample Max. force Ch.e t declare Remark
Requirement force
M-200 Twist-to-Break The sample was damaged after testing.
Nylon Cable Tie | 2001 kef 22 kgf (See photo C)

Note: The content of this report is invalid if it is not presented as the entire report.

This docurment it issuad Company subject to its General
" ,th?r:ewmlm%mim_wMDﬂ}?vMMmmma’;L;y'_"_;'_f_--_‘ A _ 2t v slectrers lnomat
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Aar¥ios e «
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TEST REPORT
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Report No. 1 HLBO446A/2021
Page : 3 of 3

~ Picture(s) ~

Photo A: Appearance of the sample

ri

Photo B: Test setup

---End of Report---

o s b s Company st is Ganaral Condilons f Sarie priad cvarat, avalableon requestorsocsssbleal i |t . - and oreleckonihomal
thersin, Any holder of s dwzﬂmem e m\ssef;rm F:f#nlc %:ncumants BRI i toh Lt vty Tomie ot 4 ort o, Alleniion ks drawn ta the limilation of liabiity, indemnification and jurisdiction issues defined
S0l responsblty 11 Gll and i ot e ey o 1200 1BeCt the Company'sindings at the e of i narvention only and within the fiis of clients nswuckion if any. The Campary's

ba anmemdins S



s> -"SQ
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Report No. ©  HLB0310A/202)
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Page :
NOV, 30, 2021

Hardline Laboratory
Date :

The following merchandise was submitted and identified by the applicant as:
§-102 Twist-to-Break Nylon Cable Tie

Product Description;
yie/ltem No.: S-102

!\sf;aniﬁacturer/\/endor; SN | £MICAL CORPORATION

Country of Origin: Taiwan

We have tested the submitted sample as requested and the following results were obtained:

Test Requested: Refer to 1EC 62275:2019 Clause 6.2.1 loop tensile strength for cable ties

Test Method & Result:
Date of Receipt:
Testing Period:

---See following sheet(s)---

Nov. 22, 2021

Nov. 22, 2021 ~ Nov. 30, 2021

Sturm Su
Asst. Manager

ject io 1is Ganeral Coadillont of Barvice printed overlaaf, avallabis on Fequest or accessibla al 4 avn oy g [ ) and, for electronic format
: PN JL LR T T , Ll
10 the Emitation of liabikty, indemnification and furisticlion issugg dalined

[ HuE L Btun | Allention Is drawn
ly and within the imils of cient's instruclion, if any. Tha Company's

Stmants, subjoet o Tarms and Condilions for Efectronie Documents at 1ty s, T
. Any hol ntained hereon raflacts the Company's fing 1 ihe I i
3 responsibilfy is to [1s Cllant and thg document doas not exonerala g 8 e of Pttty
; paries 1o a tranisaction from exercising all thalr f
optin il gt o ercising rrighls and otligaiions ynder the transacy i
prior wiitien approval of e cnmpany.Any unauthorized alleration, forgery or falsification of the cordent or appaarance of thig dmme";:Jggg;c;rr;ﬁgig.ﬁzhrﬁ;sowmagécanml R
o o lcatin may be prosecited fo the fullast

mtef the law, Unlass otherwise statad the Fasults shown In this tegt 1aport sefor gn
it ﬂllﬁ.ﬂ(ﬁdhi *ME )25 177 % +886 (02) 2298.3279 f+886 (02) 2299-2920

S WINALML 450 ot gy 1y dadh £, e
’ No.127, WuKung Road, (New Taipe Industria) Park) Wuku Distriet, Now Taipai City, Taiwan

or el
whon
i any.
14300
18 (D8

wpor of

[



o arwmm

TEST REPORT
Report No. ©  HLB0310A/202]

Hardline Laboratory
Page : 2 of 3

Test Method:
(a). Secure the sample on the testing machine. (See photo B)
(b).-Apply an increasing upward force to the sample until it is damaged.
{c). Record the max. force and any findings. S
(d). Testing Machine: INSTRON 5581, Rate: 25 mm/min.
(¢). Diameter: © 9.5 mm
~ (D). Environment temperature: (23 £ 5)°C ; Humidity: (50 + 10)%R.H,

Test Result:

Client Declare

. Remark
Requirement Force

Sample Max. force

S-102 Twist-to-Break The sample was damaged after testing.
Nylon Cable Tie 10.60 kgf 8 kef (See photo C)

Note: The content of this report is invalid if it is not presented as the entire report.

Ths docoment ,
B 208 by tha Company subject o s Ganeral Sondions OF BSrvies nrintor mmdaat oiaste «— -



TEST REPORT

Hardline Laboratory Report No. : HLBO0310A/2021
Page : 3 of 3

— Picture(s) —

- PhotoA Appearance of the sample h Photo B: Test setup i

Photo C: After testing

---End of Report---
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Page : 1 of 3

Date - NOV. 30, 2021
The following merchandise was submitted and identified by the applicant as:
Product Description: ~ L-360 Twist-to-Break Nylon Cable Tie

Style/Item No.: L-360
Manufacturer/Vendor: “HEMICAL CORPORATION
Country of Origin: Taiwan

We have tested the submitted sample as requested and the following results were obtained:
Test Requested: Refer to 1IEC 62275:2019 Clause 6.2.1 loop tensile strength for cable ties

Test Method & Result: ---See following sheet(s)---

Date of Receipt: Nov. 22, 2021
Testing Period: Nov. 22, 2021 ~ Nov. 30, 2021

Sturm Su
Asst. Manager

Thi ; . " . Wl vt ity fatin w1 a0d, far elacironte forma
his dacument is issued by the Company subjact io it Genaral Condiions of Sarvics printed overeaf, avallable on request or accessivie at Y aww i enilcation and Jurisdiction lasues dafined
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TEST REPORT
ardline Laboratory Report No. :  HLBO0313A/2021
Page ° 2 of 3
Test Method:
eediccure the sample on the tegting machine. (See photo B)
(B):Apply an increasing upward force to the sample. until-igimdamaged.
(¢). Record the max. force and any findings.
(d). Testing Machine: INSTRON 5581, Rate: 25 mm/min.
(¢). Diameter: & 38 mm
(f). Environment temperature: (23 + 5)C ; Humidity: (50 = 10)%R.H
Test Result:
Sample Max. force Ch.e niDeslare Remark
Requirement Force
L-360 Twist-to-Break 77.75 kef 54 kef The sample was damaged after testing.

Nylon Cable Tie

(See photo C)

Note: The content of this report is invalid if it is not presented as the entire report.
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— Picture(s) —

Photo B: Test setup

Photo C After tstl ‘

---End of Report---



